



National Accreditation Board for Testing and Calibration Laboratories

(A Constituent Board of Quality Council of India)



SCOPE OF ACCREDITATION

Laboratory Name ARC TESTING LABORATORY, KH.NO.- 42/9/4, VILLAGE - BADLI, NEW DELHI, DELHI, INDIA

Accreditation Standard ISO/IEC 17025:2017

Certificate Number TC-5750 Page No. : 1 / 20

Validity 24/05/2019 to 23/05/2021 Last Amended on -

S.No	Discipline / Group	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing/ Limits of Detection
Permanent Facility					
1	CHEMICAL- BUILDING MATERIAL	Aggregate	Alkali Aggregate Reactivity	IS 2386 (Part-7), RA 2016: 1963	Qualitative
2	CHEMICAL- BUILDING MATERIAL	Aggregate	Total Sulphate Content	BS 812 (Part-118): 1988	0.01 % to 10 %
3	CHEMICAL- BUILDING MATERIAL	Aggregate	Water Soluble Chloride Content	BS 812 (Part-117): 1988	0.001 % to 0.5 %
4	CHEMICAL- BUILDING MATERIAL	Bitumen	Solubility in Trichloroethylene	IS 1216, RA 2014: 1978	10 % to 100 %
5	CHEMICAL- BUILDING MATERIAL	Concrete Admixture	Ash Content	IS 9103, RA 2013: 1999	2 % to 30 %
6	CHEMICAL- BUILDING MATERIAL	Concrete Admixture	Chloride	IS 6925, RA 2013: 1973	0.03 % to 1.0 %
7	CHEMICAL- BUILDING MATERIAL	Concrete Admixture	Dry Material Content	IS 9103, RA 2013: 1999	2 % to 40 %
8	CHEMICAL- BUILDING MATERIAL	Concrete Admixture	pH Value	IS 9103, RA 2013: 1999	4 to 12
9	CHEMICAL- BUILDING MATERIAL	Concrete Admixture	Relative Density	IS 9103, RA 2013: 1999	1.0 to 1.5
10	CHEMICAL- BUILDING MATERIAL	Fly Ash	Alumina (as Al ₂ O ₃)	IS 1727, RA 2013: 1967	0.5 % to 30 %
11	CHEMICAL- BUILDING MATERIAL	Fly Ash	Calcium Oxide (as CaO)	IS 1727, RA 2013: 1967	0.5 % to 5 %
12	CHEMICAL- BUILDING MATERIAL	Fly Ash	Ferric Oxide (as Fe ₂ O ₃)	IS 1727, RA 2013: 1967	0.5 % to 10 %
13	CHEMICAL- BUILDING MATERIAL	Fly Ash	Loss on Ignition	IS 1727, RA 2013: 1967	0.5 % to 10 %



National Accreditation Board for Testing and Calibration Laboratories

(A Constituent Board of Quality Council of India)



SCOPE OF ACCREDITATION

Laboratory Name ARC TESTING LABORATORY, KH.NO.- 42/9/4, VILLAGE - BADLI, NEW DELHI, DELHI, INDIA

Accreditation Standard ISO/IEC 17025:2017

Certificate Number TC-5750 Page No. : 8 / 20

Validity 24/05/2019 to 23/05/2021 Last Amended on -

S.No	Discipline / Group	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing/ Limits of Detection
82	MECHANICAL-BUILDINGS MATERIALS	Bricks	Efflorescence	IS 3495 (Part-3), RA 2016: 1992	Qualitative(Visual)
83	MECHANICAL-BUILDINGS MATERIALS	Cement (OPC & PPC)	Compressive Strength	IS 4031 (Part-6), RA 2014: 1988	10 N/mm ² to 75 N/mm ²
84	MECHANICAL-BUILDINGS MATERIALS	Cement (OPC & PPC)	Consistency	IS 4031 (Part-4): 1988 RA 2014	15 % to 50 %
85	MECHANICAL-BUILDINGS MATERIALS	Cement (OPC & PPC)	Density	IS 4031 (Part-11): 1988 RA 2014	1.8 g/cc to 3.8 g/cc
86	MECHANICAL-BUILDINGS MATERIALS	Cement (OPC & PPC)	Setting Time (Final)	IS 4031 (Part-5): 1988 RA 2014	100 minutes to 650 minutes
87	MECHANICAL-BUILDINGS MATERIALS	Cement (OPC & PPC)	Setting Time (Initial)	IS 4031 (Part-5): 1988 RA 2014	50 minutes to 300 minutes
88	MECHANICAL-BUILDINGS MATERIALS	Cement (OPC & PPC)	Soundness by Autoclave	IS 4031 (Part-3), RA 2014: 1988	0.01 % to 3.0 %
89	MECHANICAL-BUILDINGS MATERIALS	Cement (OPC & PPC)	Soundness by Le-Chatelier's	IS 4031 (Part-3): 1988	0.5 mm to 15 mm
90	MECHANICAL-BUILDINGS MATERIALS	Cement (OPC & PPC)	Specific Surface Area (By Blaine's Method)	IS 4031 (Part-2), RA 2013: 1999	100 m ² /kg to 500 m ² /kg
91	MECHANICAL-BUILDINGS MATERIALS	Cement Concrete Tiles/Block	Dimension (Length)	IS 1237:2012 & IS 13801: 2013 RA 2017	200 mm to 500 mm



National Accreditation Board for Testing and Calibration Laboratories

(A Constituent Board of Quality Council of India)



SCOPE OF ACCREDITATION

Laboratory Name ARC TESTING LABORATORY, KH.NO.- 42/9/4, VILLAGE - BADLI, NEW DELHI, DELHI, INDIA

Accreditation Standard ISO/IEC 17025:2017

Certificate Number TC-5750 Page No. : 18 / 20

Validity 24/05/2019 to 23/05/2021 Last Amended on -

S.No	Discipline / Group	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing/ Limits of Detection
175	MECHANICAL- SOIL AND ROCK	Bentonite	Sand Content	IS 6186: 1986 RA 2015; Appendix A-9	0.2 % to 5 %
176	MECHANICAL- SOIL AND ROCK	Granular Sub Base / Wet Mix Macadam	California Bearing Ratio	IS 2720 (Part-16): 1987 RA 2016	5 % to 90 %
177	MECHANICAL- SOIL AND ROCK	Granular Sub Base / Wet Mix Macadam	Gradation	IS 2386 (Part-1): 1963 RA 2016	upto to 100 % (75 to 0.075 mm)
178	MECHANICAL- SOIL AND ROCK	Granular Sub Base / Wet Mix Macadam	Heavy Compaction - Maximum Dry Density	IS 2720 (Part-8): 1983 RA 2015	1.5 g/cc to 3.5 g/cc
179	MECHANICAL- SOIL AND ROCK	Granular Sub Base / Wet Mix Macadam	Heavy Compaction - Optimum Moisture Content	IS 2720 (Part-8): 1983 RA 2015	1 % to 20 %
180	MECHANICAL- SOIL AND ROCK	Granular Sub Base / Wet Mix Macadam	Impact Value	IS 2386 (Part-4): 1963 RA 2016 Clause 4.0	5 % to 50 %
181	MECHANICAL- SOIL AND ROCK	Granular Sub Base / Wet Mix Macadam	Liquid Limit	IS 2720 (Part-5): 1985 RA 2015 Clause 3.0	upto to 50 %
182	MECHANICAL- SOIL AND ROCK	Granular Sub Base / Wet Mix Macadam	Los Angeles Abrasion Value	IS 2386 (Part-4): 1963 RA 2016 Clause 5.3	5 % to 50 %
183	MECHANICAL- SOIL AND ROCK	Granular Sub Base / Wet Mix Macadam	Plastic Limit	IS 2720 (Part-5): 1985 RA 2015	upto to 30 %
184	MECHANICAL- SOIL AND ROCK	Rock	Compressive Strength	IS 9143: 1979 RA 2016	1 N/mm ² to 50 N/mm ²
185	MECHANICAL- SOIL AND ROCK	Rock	Density	IS 13030, RA 2016 Clause 6.0: 1991	1500 kg/m ³ to 3000 kg/m ³
186	MECHANICAL- SOIL AND ROCK	Rock	Water Content	IS 13030: 1991 RA 2016 Clause 4.0	0.1 % to 5 %
187	MECHANICAL- SOIL AND ROCK	Soil	California Bearing Ratio (CBR)	IS 2720 (Part-16): 1987 RA 2016	1 % to 60 %
188	MECHANICAL- SOIL AND ROCK	Soil	Direct Shear - Angle of Shearing Resistance	IS 2720 (Part-13): 1986 RA 2016	2 degree to 50 degree

This is annexure to 'Certificate of Accreditation' and does not require any signature.

